
 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

DRAFT 

City of St. Louis 
FY 2024 Clean Water State Revolving Fund  

Project Planning Document 

DRAFT  



City of St. Louis FY2024 CWSRF Project Planning Document 

 

 

 

TABLE OF CONTENTS 

 

1. INTRODUCTION ......................................................................................................................................................... 1 

2. BACKGROUND ........................................................................................................................................................... 2 

2.1 STUDY AND SERVICE AREAS ....................................................................................................... 2 
[...]
The terrain in the study area does not vary significantly. The banks of the Pine River are the only 
substantial slopes within the study area. There are several small hills throughout St. Louis, while the 
remaining area is predominantly a flat plain. Figure 2-4 presents a topographic map of the study area. 



Page | 9 

 

 

  
Figure 2-4: Topography in St. Louis 



City of St. Louis FY2024 CWSRF Project Planning Document Page | 10 

 

 

2.3.9 Geology 

The bedrock geology of the City of St. Louis is comprised of Red Beds and Saginaw Formation. The 
quaternary geology consists of lacustrine clay and silt and end moraines of medium-textured fill. 

2.3.10 Soil Types 

Figure 2-5 presents a summary of the type of soils found in the City of St. Louis, which are mainly 
moderately to poorly draining soils. These soils include loam, loamy sand, muck, peat, marl, pits, 
quarries, mines, sand, and sandy loam. 



Page | 11 

 

 

 
Figure 2-5: Soil Types in St. Louis 



City of St. Louis FY2024 CWSRF Project Planning Document Page | 12 

 

 

2.3.11 Agricultural Resources 

Throughout Gratiot County, approximately 80% of land is dedicated to farms, producing corn, wheat, 
sugar beets, beans, and livestock. There is no agricultural land in the City of St. Louis and the service 
area does not extend into agriculturally zoned land in Bethany or Pine River Townships.  

2.3.12 Fauna and Flora 

After reviewing the Threatened and Endangered Species list generated by the Michigan Natural Feature 
Inventory (MNFI) Web Database, one State threatened, endangered, or species of special concern has 
been documented within 1.5 miles of the project area. This species is the Black Redhorse, which is 
classified as a species of special concern, was last observed within 1.5 miles of the project area in 1921. 
The United Stated Fish and Wildlife Service (USFWS) noted that there were six threatened and 
endangered species that may be present within 1.5 miles of the project area. 

2.4 EXISTING SYSTEM 

The City of St. Louis is served by a collection system, which is a combination of gravity sewers and force main. 
Figure 2-1 displays five pumpstations. Pine River Township, Bethany Township and the Michigan Department 
of Corrections (MDOC) operate their own pump stations. The City of St. Louis operates and maintains the 
Michigan Avenue and Union Street Pump Stations. The Michigan Avenue Pump Station is located at the 
intersection of Michigan Avenue and Whitney Place. The Union Street Pump Station is located east of the 
football field on Union Street, south of River Court. The St. Louis WWTP is located on the east side of the 
intersection of Union Street and Prospect Street. 

2.4.1 Collection System 

The City of St Louis sewer system has 21 miles of gravity sanitary sewer ranging from 4 to 24 inches 
in diameter, one mile of sanitary sewer force main ranging from 6 to 14 inches in diameter, 441 
manholes, and five pump stations. The City owns the Michigan Avenue and Union Street Pump 
Stations. The wastewater is directed to the Union Street Pump Station where it is transferred to the 
St. Louis WWTP via force main.  

2.4.2 Michigan Avenue Pump Station 

The pump station is located at the intersection of Michigan Avenue and Whitney Place. It was 
originally constructed in 1968 and improvements were made in 1996. The improvements included 
pump replacement, installation of bypass pump connection, and re-routing of the force main 
discharge point from Michigan to Chestnut and Maple Street. A new force main was installed in 2016, 
re-routing the outlet to the manhole at Michigan and Locusts Streets. The Michigan Avenue Pump 
Station was replaced in 2021. The current pump station consists of a submersible duplex sanitary 
pump station with the rated capacity of 600 gpm at 55’ Total Dynamic Head (TDH). The influent 
pipe was replaced and approximately 65 linear feet of 8-inch force main was installed. The pump 
station flow discharges into a 1,354 foot long 8-inch ductile iron pipe (DIP). This flow ultimately 
passes through the Union Street Pump Station. 

2.4.3 Union Street Pump Station 

The existing Union Street Pump Station structure was constructed in 1954 when the original WWTP 
was constructed. The three pumps were replaced in 1999. At present, flow enters a wet well by gravity 
from the City’s sewer system through an 18-inch and 12-inch vitrified clay pipe (VCP) forcemain. 
Three dry pit submersible pumps, each rated at 40 hp, pump flow from the wet well and discharge to 
the WWTP through a 14-inch ductile iron force main installed in 1999. Two of the three pumps are 
equipped with variable frequency drives (VFDs). The two pumps equipped with variable frequency 



City of St. Louis FY2024 CWSRF Project Planning Document Page | 13 

 

 

drives are rated for 800 to 1,600 gpm and the other pump that is constant speed is rated for 1,600 
gpm. The firm capacity of the pump station is 3,200 gpm or 4.6 MGD. 

 
2.4.4 WWTP 

The St. Louis WWTP was constructed in 1954 and is located at the corner of Union Street and East 
Prospect Street.  This WWTP has undergone several improvements over the years. The average day 
design capacity of the WWTP is 1.6 MGD and the peak hour capacity is approximately 4.6 MGD. 
The WWTP was upgraded to use rotating biological contractors (RBCs) and settling tanks for the 
biological treatment in 1999. The peak flow for the RBC WWTP system was 5.0 MGD. However, in 
2013 the RBC biological system was converted to address more restrictive phosphorus National 
Pollutant Discharge Elimination System (NPDES) permit.  The preliminary treatment is provided by 
a new fine screen and a vortex grit system. The wastewater then enters a selector tank to promote 
biological phosphorus removal prior to entering the oxidation ditch. The mixed liquor from the 
oxidation ditches is settled in secondary clarifiers prior to disinfection using chlorine gas. Solids from 
the secondary clarifier enter an anaerobic digester. The digested sludge is then stored prior to land 
application.  

2.5 NEED FOR THE PROJECT 

The City of St. Louis’ sanitary sewer system has been studied since 2005 with upgrades to the sanitary sewer 
collection system and WWTP based on the recommendations from the 2005 Study and the recent 2017 
Stormwater, Asset Management and Wastewater (SAW) Grant Study. The City still occasionally experiences 
sanitary sewer overflows (SSOs) during large rain events. Several of these SSO events have occurred in the past 
five years and were classified as bypass overflows. Typically, the SSOs are occurring near Main Street, north of 
Pine River as the sewer surcharges in this vicinity, resulting in sewer overflows to the Pine River within the 
City. A summary of the SSOs in the past five years is presented in Table 2-2. 

Table 2-2 Sanitary Sewer Overflows 

Date 
Estimated Release 
Volume (gallons) 

10/2/2019 100,000 
12/30/2019 100,000 
5/18/2020 40 

 

An evaluation of the sewer system and WWTP was performed to review alternatives for addressing the SSOs 
in 2021. The alternatives focused on collection system improvements to increase the transport capacity to the 
WWTP and improvements at the WTTP to increase the peak hourly flow capacity. The capacity of existing 
piping was reviewed, and alternatives were developed to transport the peak flow of 7.0 MGD to the WWTP.  

The piping that crosses the Pine River and currently transports the wastewater to the Union Street Pump Station 
was televised and was rated as 4s using the NASSCO PACP scoring criteria. Figure 2-6 presents a map of the 
ratings within the project area. 



Page | 14 

 

 

 
Figure 2-6: Project Area PACP Ratings in St. Louis 



City of St. Louis FY2024 CWSRF Project Planning Document Page | 15 

 

 

The WWTP has experienced several operational challenges that could be addressed by increasing the peak hourly 
design flow to 7.0 MGD from the 4.6 MGD currently. 

 
2.5.1 Grit Removal 

The installed grit system was replaced in 1999. At present, flow passes by gravity through a channel 
from the screening building to a single vortex grit unit. A bypass is available around the unit. From the 
unit, flows discharges to the Primary Clarifier splitter box. 

Grit is removed using an air lift pump which sits on top of the vortex unit. Grit is deposited inside the 
screening building in a dumpster. The grit removal system is designed for a peak hourly flow of 4.6 
MGD. 

2.5.2 Activated Sludge System  

At present, the selector tank only provides 1 hour of detention time. In addition, there is no baffling 
in the selector tank, which is designed for biological phosphorus removal so flows can potentially 
short-circuit in this structure. Design guidelines suggest having two hours of detention time and 
installing baffles to promote anaerobic conditions in the selector tank, which promotes growth of 
phosphorous accumulating organisms that allow the process to function. Biological phosphorus 
removal is difficult to maintain, particularly during wet weather events when the detention times are 
lowest. The outlet from the selector tank discharges to the oxidation ditches, where the flow is split 
between the 2 ditches. The existing flow split uses a tee, so confidence in both ditches receiving equal 
flow is low.  

2.5.3 Secondary Clarifiers 

At present, flow passes by gravity to a splitter box that splits the flow equally between the newer tank 
3 and the two older tanks 1 and 2. The flow splitting between the two older tanks uses a tee, so 
confidence in the older tanks receiving equal flow and all 3 tanks running at similar process parameters 
is low. In addition, tanks 1 and 2 were designed and constructed to follow the RBCs, which is an 
attached growth process, which has been replaced by an oxidation ditch, which is a suspended growth 
process. The older clarifiers have a lower sidewater depth than recommended by Ten State Standards, 
as attached growth was easier to settle than the current mixed liquor suspended solids. Solids discharge 
to the Process Building and are pumped either to sludge storage (waste activated sludge or WAS) or 
returned to the Oxidation Ditches (return activated sludge or RAS). 

2.5.4 Disinfection 

Disinfection is provided by the addition of chlorine gas to a chlorine contact tank that is located below 
the Process Building. Controls for the system are in a room within the building. Chlorine gas presents 
a health and safety hazard to WWTP employees.  

Final clarifier effluent flows via gravity to the Process Building and passes through the contact tank. 
The contact tank is below grade and is baffled. Volume of the contact tank is roughly 39,000 gallons, 
which at average daily flow of 1.6 MGD provides about 35 minutes of detention. The detention time 
for the current peak of 4.6 MGD is approximately 12 minutes. The current peak hourly flow does not 
meet the Ten State Standards detention time requirements of 15 minutes.  

2.5.5 Solids Handling 

At present, WAS is pumped into an anaerobic digester. Digested sludge is pumped for storage in either 
a below-ground storage tank or a converted digester. The digester and below ground storage were 



City of St. Louis FY2024 CWSRF Project Planning Document Page | 16 

 

 

constructed in 1999; the above-ground tank was constructed in 1981, making it over 40 years old. The 
original digester, now used for storage, was constructed in 1954. Due to changes in weather patterns, 
it has been difficult to find farm fields that are willing to accept land applications in the spring, as 
farmers are focused on getting crops planted in the field. Instead of land application occurring twice 
per year, the St. Louis WWTP is required to hold solids for a full year. The WWTP does not have any 
mechanical thickening processes, relying on gravity thickening and decanting from the top of the sludge 
storage tanks. The land application contractors currently bring thickeners to be used as they pump the 
biosolids out of the holding tanks.  

 
2.6 PROJECTED FUTURE NEED 

The population is anticipated to decrease slightly over the next 20 years, so additional connections are not 
planned during this time.  Climate change is being observed in Michigan in terms of increased precipitation 
rates and overall volumes. This could lead to larger floodplains, as well as more frequent and larger SSOs into 
the Pine River. By decommissioning pipe in poor condition in the vicinity of the Pine River, it decreases the 
likelihood of increased inflow and infiltration in the future. According to St. Louis’ Capital Improvement Plan, 
the City plans to upgrade many sections of its sanitary sewer from 2023 through 2038 in order to improve its 
overall sanitary sewer system. 
 
Some of the assets at the WWTP were rehabilitated or installed during the 2013 conversion of the secondary 
treatment system. In 20 years, some of these assets will be approaching the end of their useful life. Other 
assets that require rehabilitation and replacement will include the anaerobic digesters and control equipment. 
Some of the original tanks and structures were constructed in 1954 and are approaching 70 years in age. 
Rehabilitation of these tanks and structures will be necessary to maintain their structural integrity and 
usefulness.



City of St. Louis FY2024 CWSRF Project Planning Document Page | 17 

 

 

3. ANALYSIS OF ALTERNATIVES 

The projects were divided into collection system improvements, pump station improvements, and WWTP 
improvements.  
 
3.1 NO-ACTION 

The first alternative to consider is no-action. It must be determined that no project is viable for the community 
to select for this alternative. The existing infrastructure is experiencing SSOs and causing flooding of the high 
school athletic fields. Some of the assets at the WWTP do not meet current design standards. For example, the 
secondary clarifiers are shallower than recommended by Ten State Standards and the chlorine contact tank does 
not have sufficient contact time during peak hour events. This could result in suboptimal treatment of 
wastewater discharged to the Pine River. The no-action alternative will not be pursued because it will not 
address the issues that need to be corrected and will not lead to improved condition of the existing sanitary 
sewer system, Union Street Pump Station, and WWTP, or protection of public health. 

3.2 OPTIMUM PERFORMANCE OF EXISTING FACILITIES 

The second alternative is to consider optimization of the existing system. The City has done a lot of work at the 
WWTP to optimize treatment during peak flow periods, but the processes are not designed to receive the flows. 
Optimizing the performance of the existing facilities will not reduce the number of SSO events, which results 
in sewage spillage that could pose potential threat to public health, therefore this alternative will not be pursued. 

3.3 REGIONALIZATION 

The third alternative is to consider a regional treatment alternative. The City of Alma is southwest of the City of 
St. Louis and has its own collection system and WWTP. However, the Alma WWTP does not have sufficient 
capacity to accommodate the St. Louis flows and significant expansion would be needed if the alternative were 
pursued. There are no other regional alternatives available. Therefore, the regional alternative will not be explored 
further.  

3.4 PRINCIPAL ALTERNATIVES 

The principal alternatives included methods for the collection system and improvements required at the 
Union Street Pump Station to transport a peak hourly flow of 7.0 MGD. In addition, improvements at the St. 
Louis WWTP to improve operations and treat 7.0 MGD are also proposed.  

 

3.4.1 Collection System & Pump Station Improvements 

o Alternative 1: The proposed sewer route is shown in Figure 3-1. Wastewater flows west 
along Saginaw Avenue from Clinton Street to Main Street, then north along Main Street 
from Saginaw Street to Center Street. The sewer would then continue north, flowing 
under the Pine River, which would be installed using jack and bore. The sewer would, 
then follow along the west side of the St. Louis High School athletic field via gravity sewer 
where it connects to River Court. The wastewater would flow east on River Court from 
Main Street to the Union Street Pump Station. The existing pumps in the Union Street 
Pump Station would be removed and replaced with five, 1,200 gpm units. The building 
would need to be expanded in order to accommodate the pumps. The proposed pumps 
would provide a firm capacity of 7.0 MGD and allow both average daily flows and peak 
hourly flows to be accommodated. A new forcemain would connect the Union Pump 
Station to the WWTP.



Page | 18 

 

 

 

Figure 3-1: Alternative 1 Collection System Layout



City of St. Louis FY2024 CWSRF Project Planning Document Page | 19 

 

 

 

o Alternative 2: The proposed sewer route is shown in Figure 3-2. The route would follow 
a similar route, west along Saginaw Avenue from Clinton Street to Main Street, then North 
along Main Street from Saginaw Avenue to Center Street. After flowing north under the 
Pine Rive, a new pump station would be constructed. A new force main would flow in a 
northerly direction from the new pump station along the west side of the St. Louis High 
School athletic field to River Court. The force main would continue east in River Court 
from Main Street to the Union Street Pump Station. The existing pumps in the Union 
Street Pump Station would be removed and replaced with five, 1,200 gpm units. The 
building would need to be expanded in order to accommodate the pumps. The proposed 
pumps would provide a firm capacity of 7.0 MGD and allow both average daily flows and 
peak hourly flows to be accommodated. A new forcemain would transfer the wastewater 
to the St. Louis WWTP. 

 



Page | 20 

 

 

 

Figure 3-2: Alternative 2 Collection System Layout 



City of St. Louis FY2024 CWSRF Project Planning Document Page | 21 

 

 

3.4.2 Secondary Clarifiers 

o Alternative 1: This alternative would keep the newer clarifier, demolish the two older 
clarifiers 1 and 2 and build two new 72-foot diameter secondary clarifiers. A flow splitting 
box to distribute the flow between the two clarifiers would be added. All influent, effluent 
and sludge piping for the new clarifiers would be included. 

o Alternative 2: This alternative would remove all three existing secondary clarifiers and 
replace them with three, 60-foot diameter clarifiers. A new splitter box would be used to 
direct the wastewater from the oxidation ditches to the new clarifiers.  

 
3.4.3 Activated Sludge System 

o Alternative 1: This alternative includes increasing the size of the existing selector tank, 
adding drain piping, adding a splitter box to improve flow distribution between the ditches, 
and adding a third oxidation ditch to expand capacity. 

o Alternative 2: This alternative includes increasing the size of the existing selector tank, 
adding drain piping, adding a splitter box to improve flow distribution between the ditches, 
and replacing the rotors on the oxidation ditch, or adding supplemental rotors for additional 
oxygen transfer. 

3.4.4 Disinfection 

o Alternative 1: This alternative includes increasing the size of the existing chlorine contact 
tank., modifying inlet piping, and replacing chlorine gas dosing and metering equipment 
with sodium hypochlorite storage tanks and feed equipment. This alternative would allow 
the chlorination system to be in in line with Ten States Standards, which requires a contact 
time of 15 minutes at peak hourly flow. This is roughly 3 times the existing volume. There 
is available land to the north of the existing tank which could be used for the tank expansion.   

o Alternative 2: This alternative includes replacing chlorination with ultraviolet (UV) 
disinfection, in a new building and removing all chlorination chemicals and equipment. 

3.4.5 Solids Handling 

o Alternative 1: This alternative includes adding a solids dewatering process in a new 
building. The advantage of adding a solids dewatering process to the WWTP is that less 
sludge storage would be required. In addition, the dewatered solids could be hauled to a 
landfill for disposal, should land application no longer be feasible in the future, offering 
operational flexibility. The anaerobic digester could also potentially be taken off-line. 
Anaerobic digestion is not typically used after oxidation ditches, as the ditch is an extended 
aeration process and there are fewer nutrients available for digestion. 

o Alternative 1A: This alternative includes a new solids dewatering process in the existing 
chlorine contact tank. The advantages identified under Alternative 1 would apply to this 
alternative, as well. In addition, existing infrastructure, in the form of the chlorine contact 
tank, would be repurposed. 

o Alternative 2: This alternative includes adding an additional solids storage capacity at the 
WWTP to allow for the longer holding times required due to less frequent land 
application.  

  



City of St. Louis FY2024 CWSRF Project Planning Document Page | 22 

 

 

3.4.6 Grit Removal 

o Alternative 1: This alternative includes maintaining the existing vortex grit unit and adding 
a second adjacent unit. 

o Alternative 2: This alternative includes demolishing and removing the existing vortex grit 
system and replacing with a larger vortex grit removal system. 

 

3.5 MONETARY EVALUATION 

Capital costs were evaluated and are presented below for each alternative. Opinions of probable costs were 
prepared for alternatives and are provided in Appendix B of this report.  

Present worth analyses for these projects were completed using a discount rate of two percent and are 
summarized in Table 3-1 to Table 3-6. The present worth analysis includes salvage values. In addition, operation 
and maintenance (O&M) costs were included for disinfection and solids handling. O&M costs would not vary 
significantly for the other alternatives and were excluded from the remaining analyses. The user cost is 
summarized under Section 4. Selected Alternative. 

Table 3-1 Present Worth Analysis for the Collection System and Union Street Pump Station 

Category 
Alternative 1 

Reroute Collection System 

Alternative 2 
Reroute Collection System and 

Add New Pump Station 

Capital Cost $17,400,000 $21,600,000 

Salvage Value $2,700,000 $3,600,000 

Present Worth of Salvage Value $1,800,000 $2,400,000 

Total Present Worth $15,600,000 $19,200,000 

 
 

Table 3-2 Present Worth Analysis for the Secondary Clarifiers 

Category 
Alternative 1 

Two New 72-ft Units 
Alternative 2 

Three New 60-ft Units 
Capital Cost $10,100,000 $14,000,000 

Salvage Value $1,100,000 $2,000,000 

Present Worth of Salvage Value $800,000 $1,300,000 

Total Present Worth $9,300,000 $12,700,000 

 
 

Table 3-3 Present Worth Analysis for the Activated Sludge 

Category 

Alternative 1 
New Oxidation 

Ditch 

Alternative 2 
Additional Rotors on 
Existing Oxidation 

Ditches 
Capital Cost $11,900,000 $5,500,000 

Salvage Value $1,900,000 $660,000 

Present Worth of Salvage Value $1,300,000 $450,000 

Total Present Worth $10,600,000 $5,050,000 



City of St. Louis FY2024 CWSRF Project Planning Document Page | 23 

 

 

 
Table 3-4 Present Worth Analysis for Disinfection 

Category 
Alternative 1  

Sodium Hypochlorite 
Alternative 2 

 UV 
Capital Cost $2,200,000 $5,600,000 

Salvage Value $290,000 $700,000 

O&M Cost $26,000 $60,000 

Present Worth of O&M $430,000 $950,000 

Present Worth of Salvage Value $193,000 $454,000 

Total Present Worth $2,500,000 $6,100,000 

 

Table 3-5 Present Worth Analysis for Solids Handling 

Category 

Alternative 1 
Sludge Dewatering in 

New Building 

Alternative 1A 
Sludge Dewatering 
in Chlorine Contact 

Tank 

Alternative 2 
Additional Sludge 

Storage 
Capital Cost $8,000,000 $3,600,000 $11,500,000 

Salvage Value $950,000 $48,000 $3,006,000 

O&M Cost $87,000 $87,000 $ - 

Present Worth of O&M $1,400,000 $1,400,000 $ - 

Present Worth of Salvage Value $650,000 $33,000 $2,100,000 

Total Present Worth $8,750,000 $4,965,000 $9,400,000 

 
Table 3-6 Present Worth Analysis for Grit Removal 

Category 

Alternative 1 
One, New, 
Larger Unit 

Alternative 2 
Add New 

Unit of 
Similar Size 

Capital Cost $2,500,000 $1,900,000 

Salvage Value $34,000 $80,000 

Present Worth of Salvage Value $23,000 $55,000 

Total Present Worth $2,475,000 $1,845,000 

 
Although sodium hypochlorite is less expensive compared directly to UV disinfection, the 
possibility of placing the sludge dewatering equipment in the chlorine contact tank, makes UV 
disinfection more attractive. The total present worth for the sodium hypochlorite and sludge 
dewatering in a new building is compared to UV disinfection with sludge dewatering in the 
chlorine contact tank is shown in Table 3-7. 

 
  



City of St. Louis FY2024 CWSRF Project Planning Document Page | 24 

 

 

Table 3-7 Present Worth Disinfection with Sludge Dewatering  

Category 

Alternative 1  
Sodium Hypochlorite with 

Sludge Dewatering 

Alternative 2  
UV with Sludge Dewatering 

in Chlorine Contact Tank 
Capital Cost $10,200,000  $9,200,000  
Salvage Value $1,240,000  $748,000  
O&M Cost $113,000  $147,000  
Present Worth of O&M $1,830,000  $2,350,000  
Present Worth of Salvage Value $843,000  $487,000  
Total Present Worth $11,250,000  $11,067,000  

 
 
3.6 ENVIRONMENTAL EVALUATION 

3.6.1 Construction Impacts 
The sewer construction will involve open-cut installation, as well as trenchless jack and bore 
installation for the sewer under the Pine River. There will also be major road reconstruction in River 
Court. The construction impacts include dust, noise, and traffic disruption. City, County, and State 
regulations associated with these impacts will be addressed during design as well as in the 
construction contracts associated with the work. 
 
There are wetlands in St. Louis and a permit from the Michigan Department of Environment, Great 
Lakes, and Energy (EGLE) may be necessary. The wetlands in the project area are immediately 
adjacent to the Pine River at the new river crossing. Figure 3-3  and Figure 3-4 display the wetlands 
in the vicinity of the project area for Alternative 1 and Alternative 2, respectively. The jack and bore 
method should reduce any impact on the wetlands. The only wetlands on the WWTP site are in the 
vicinity of an existing storage lagoon that is typically not in service. No changes to the lagoon are 
proposed under this plan.  
 
The 100-year flood plain in the collection system project area is extensive. The proposed projects 
would remove three river crossings from service and replace them with one river crossing. Collection 
System Alternative 2 would require the addition of a second pump station within the 100-year 
floodplain. A permit will be required for the work performed in the 100-year floodplain in St. Louis 
and special measures will be taken to comply with all permits. The 100-year floodplain surrounding 
the project area can be seen in Figure 3-5 and Figure 3-6. 
 
Note that some sanitary sewer main replacements will be located near historical markers or districts 
known to exist in the City of St. Louis. Figure 3-7 and Figure 3-8 show the historical site locations 
near Alternative 1 and Alternative 2, respectively. However, there is no proposed work within the 
district. Upon receipt of funding, further investigation will be needed and a SHPO Part 101 
application will be completed, if necessary.



Page | 25 

 

 

 
Figure 3-3:  Alternative 1 Wetlands in St. Louis 



Page | 26 

 

 

 

Figure 3-4: Alternative 2 Wetlands in St. Louis 



Page | 27 

 

 

 

Figure 3-5: Alternative 1 100-Year Floodplain in St. Louis 



Page | 28 

 

 

 

Figure 3-6: Alternative 2 100-Year Floodplain in St. Louis  